ROGUE

FM-6 80” FUNCTIONAL TRAINER
TWIN WEIGHT STACK

T o] LJRL N\_.
TN YU YT (figy UY YU T U T TITTVITOTRE ) "
o i S e 4
UL \ @)
2l 1 l&,;%’ D1
B " Q ?J ] N D "5
2’@ | 3@@ \\\ QO | 3@@
21 > 1
o 1= I
Q "27@ ze@ (’27(D
m@ 28 | g ) 28 L
; =
I = [
9,
. "o ¢ QD
21@ — W“"@ LD, M
"0 "o %o 4
19@ 20 g«@ @20@
o Jol
" 1 " "
“@ 17 _ | Q“Q) @17®
S e o2l 1%
2 (1% g
9) "‘M 12@ @“@
’ 12 D ' W 1)) “13
u "13@ QM@ @19
1@3 "12@ m Qw@ @w@
5 "M@ y W:@ @w@
o "m@ J W7@ “9@
7@ "9@ lH ge® GBQ)
s@ "8@ U QSQ) @7®
5@ "7@ ® hﬂ QAQ) ge@)
4@ "3@ % “s@ 95@
5@ "S@ LD “2® 2,
| ool T D *2
1@ 9 JA: | @3
| o | Hs i 2 O
| %) o 0| O |2
2" D d R D I I
Oﬂ & | '('M = “1@
=\l'g # )2
_ =l \ I ,
J
N\ \ 3 2l
D
2, I

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics training, and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

proper execution of movements, and understand your limitations. ~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
This equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in appropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com




TABLE OF CONTENTS
RM-6 RACK

Included TOOIS.....oceveeeeeeiiiee 3
Included Parts......cccvvevevveiiiiiiiiin

Assembly....ccocovviiiiiiiiee 14

FM-6 ADD-ON KIT

NCIUAEd TOOIS et rrr e

1o [816 [=Ye B = 1 6 6T o

Assembly.....ccoviiiiiiii 19

FM-6 SHROUD KIT

Included ToOoIS....covveeieeeeieie 3
Included Parts.......covvevveeiieiiiiiiiiinin 11

Assembly....ccoviiiiiiiinn 46

S

TSN
D

.o!/’v

VOO0 DL LD LD LD DL DL DD

9
9
9
9
9
9)
9
R 9
e J
9
9 o9
9 o9 “
9 0|9 9
’2?‘ ) > g
i ») \ /A hQ
] ‘kﬂ“m‘ “Qg
A ‘l‘\;\@ ng Q
( Y
9|
0|
!"[

CLVOVDVDDDDDDDDDRDDD D DD DD pomuet)
NN x

o
Q
o
9
%
R Q g
9
; s
g N
g 9
g N g
9 g
g 9
9 .
g fe>)
9 b
9 g
9 9
- g
g 3
| Lﬂ o/ 9
J
;' S
L N
g Wil o
g 9
. 0
:\”:’/J‘.
[

i =

9
9
9
9
g
9
Q g ("4‘
9 o
: ¢
; , 5
e 59
}: N RS
"% Sl
Dt ot Z Ik 95
% @ﬁ’% 9 0|9
e J7 |I@ o9
IR Z ]
A2 |1 :
QJ;% ’:7_ o 9
mf}/ (I NN )
/,@j !, Q% a 9
, Do ) Q g
' LR 9
JEAE
- 9
9
9
9
9
9
9
9
9
AP
9

. ?\\\5
=)

s
/o
[

~71 ]
/f
2 /8 h
Y NN /9
b8 avY /69 \
s n Y= VAV A— MY\
NNl ol NoloRoloNaok NN - loiohohohohohohohohohohoholohokok

——
g__F /
(o2
77 (W=D,

%

N

Q
7

.
=

S

X
/A“ﬁ

2

7/
poooooooooPorvoovDD

Q iy 4
725 1®

SIEWNE, -

" %

oo oo ©O 000 oo voiviviovoovnoioiocoovioc?

<
DD OB DDDDDDIND DD DD DDINODDDDIANDDD D O D

0

% 3
Ceooay P22y Py porraray  poooo \/

cecoay Py PRy W22y Wwodooo \/

%
N

page 2 of 50



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2” Wrench

15/16” Wrench

Multi Tool (3/4”, 9/167,

5/8" and 7/16” Wrench)

Qty: 1x

R

—

3/8" Allen Key

Qty: 1x

RS

—

5/16" Allen Key

Qty: 1x

>

—

7/32" Allen Key

Qty: 1x

R

—

5/32” Allen Key

Qty: 1x

N

—

1/8" Allen Key

Qty: 1x

R

—

3/32” Allen Key

page 3 of 50



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

80” Monster Upright

Front Top
Crossmember

Front Low
Crossmember

n Qty: 2x

24" Rear Top
Crossmember

24" Rear Low
Crossmember

Top Center
Crossmember

Qty: 1x

22\

N

Pull-up Bar

E Qty: 8x

Monster Plate Storage
Pin

n Qty: 1x

/
Pair of Safety Spotter
Arms

Band Peg

m Qty: 1x

Pair of Monster J-cups

m Qty: 8x

1”7 x 5” Hex Bolt

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.

page 4 of 50



INCLUDED PARTS: RM-6 FULL RACK

Note: Images not shown at scale.

13 Qty: 24x

1" x 4-3/4” Hex Bolt

Qty: 24x

Qty: 32x

1”7 Flat Washer

1” Lock Washer

1”7 Hex Nut

page 5 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Qty: 1x

Top Center
Crossmember

Qty: 1x

p5S,

Top Rear Angle
Crossmember - RH

N

7

>

i

=0
N

Top Rear Angle
Crossmember - LH

E Qty: 1x

Lat Pulldown Pulley
Bracket

Foot Catch

Low Row Foot Plate
Assembly

Low Row Connector

Plate

* Pulley Swivel and Trolley are shown assembled in the parts list but are shipped separately.

page 6 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 4x

Qty: 2x

Qty: 56x

Guide Rod

Weight Stack Stem

10LB Weight Stack
Plate

Qty: 2x

Qty: 2x

Weight Stack Selector
Pin w/ Lanyard

Bottom Weight Stack
Spacer

Top Weight Stack
Spacer

E Qty: 4x

m Qty: 2x

Qty: 2x

Weight Stack Bottom
Bumper

Weight Stack Pulley Top
Bumper

Top Cable Cover Ralil
(24", 30", or 43”)

Low Cable Cover Ralil
(24”7, 30”7, or43”)

Top Rear Side Pulley
Assembly - RH

Top Rear Side Pulley
Assembly - LH

*247, 307, or 43" length depends on rack depth selection made at checkout.

page 7 of 50




INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Top Front Side Pulley
Assembly - RH

Qty: 1x

Top Front Side Pulley
Assembly - LH

Bottom Front Side

Pulley Assembly - RH

Qty: 1x

Bottom Front Side
Pulley Assembly - LH

Bottom Rear Side
Pulley Assembly - RH

Qty: 1x

Bottom Rear Side

Pulley Assembly - LH

Qty: 1x

Qty: 1x

4.5” Pulley

Qty: 1x

3/4” x 1” Cable
Retainer

Qty: 1x

Lat Pull/Low Row Cable

Qty: 2x

102,
15 EB.

2058,
30 LB,

85 kB,
90 LB

T70ES,
1E0EE,

2055

95 kB

A0 5B

T90EE,

2558,

100ES.,

50 L2,

2005,

S0}

105LE,

B0 71y

21058,

35 LB,

11052,

7OLB.

22058

20 53,

ﬂ ﬂ 5/%2%1{%

B0 sy

2305

45 LB,

120EE,

910 iy

2005

50 5

12558,

T00EE:

250EB;,

55 L8

1 30L8:

1105

20055

B0 Zey

ﬂ 35/%}%{@

12053

21703,

65 LB,

0%

B0

280LB;

70 LB,

JA5EB.

V405

g
2905,

7558,

150EE,

15053

300,

@ /%s%g

1 GOLE:

Weight Stack Number
Label Sheet

Trolley/Trolley Cable
(Blue Tag)

(Yellow Tag)

page 8 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 8x

)

Plate Storage Spacer

Lat Pulldown Bar

Qty: 1x

Standard Grip Triangle

m Qty: 2x Qty: 2x m Qty: 2x
Single Handle Cable D Carabiner 1”7 Shoulder Bolt -
Attachment Female

m Qty: 2x m Qty: 22x m Qty: 16x

1”7 Shoulder Bolt - Male

1" x 5" Hex Bolt

1”7 x 3/8” Pulley Bracket
Spacer

Qty: 18x

1” Flat Washer

Qty: 22x

1” Lock Washer

Qty: 22x

D

10

N

1”7 Hex Nut

page 9 of 50



INCLUDED PARTS: FM-6 ADD-ON KIT

Note: Images not shown at scale.

E Qty: 8x E Qty: 8x Qty: 8x
/4-1/2 /N
70)),
N
5/8” x 4-1/2" Hex Bolt 5/8" Lock Washer 5/8” Hex Nut
m Qty: 2x @ Qty: 2x Qty: 2x
/4-1/2
=
1/27 x4-1/2” Socket 1/2”7 Flat Washer 1/2” Thin Nylock Nut
Head Screw
Qty: 2x Qty: 2x Qty: 2x
N
70)),
N
1/27 x 1-1/2” Button 1/2” Lock Washer 1/2”7 Hex Nut
Head Screw
Qty: 2x Qty: 2x Qty: 1x

3/8" x 3-1/2” Button
Head Screw

3/8” Thin Nylock Nut

Monster Strip and
Monster Half Strips

* Complimentary Monster Strip (1x) and Monster Half Strips (2x) included with hardware kits. See page
49 for Monster Strip and Monster Half Strip assembly.

page 10 of 50




INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x Qty: 1x Qty: 4x
Rear Shroud - RH Rear Shroud - LH Weight Stack Shroud
Bracket
m Qty: 2x m Qty: 2x Qty: 2x

Weight Stack Rear Weight Stack Rear Weight Stack
Shroud - RH Shroud - LH Nameplate Shroud
E Qty: 4x m Qty: 4x E Qty: 4x
4-1/2 §
17" x4-3/4” Hex Bolt 1”7 Flat Washer 1” Lock Washer
m Qty: 4x Qty: 3x Qty: 3x

7

4-1/4

s

5/8” x 4-1/4" Hex Bolt

9

5/8"” Lock Washer

page 11 of 50



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 3x

5/8" Hex Nut

Qty: 10x

1/4” x 5/8” Button
Head Screw

page 12 of 50



1” HARDWARE LENGTH GUIDE

Note:
e 1"x5"and 1” x4-3/4" Bolts shown to

scale below to help differientate variations
In length.

i

4-3/4” I
./

577

page 13 of 50



STEP 1

Tools Required: e Tighten until there is light friction in the
e 3/8” Allen Key Jr?ilr?t,ev%/rg”e? still allowing the Pulley Swivel to
e Multi Tool 5 Y-

e Ensure Pulley Swivel is oriented as shown

e Secure the Pulley Swivel to the Trolley in the correct image.

using the preinstalled hardware included
with the Pulley Swivel.

1-A

S
% @ elere ﬁ@m@ @ elere
° v o é/ W
‘030 [ 87 SRR
X @\ % ) © é E )
@—@ ° |@—|—@|

&
Q%a

i

page 14 of 50



STEP 2

IMPORTANT: e Note the orientation of Swivel Trolleys in
e DO NOT USE TOOLS TO TIGHTEN THROUGHOUT relation to the feet at bottom of uprights.
ASSEMBLY UNLESS OTHERWISE SPECIFIED. e Slide about halfway down Upright and re-

e |f modifying existing rack with Add-on Kit, lease triggers to lock pop pins in place when
skip Steps 1-4 and proceed to STEP 5. the viewing window is showing number 24.

e While pulling the handle triggers, slide
Swivel Trolley RH [19] and Swivel Trolley LH
[20] onto two Monster Uprights [11].

2-A

page 15 of 50



and 1” Hex Nuts [16].
e Ensuretouse 1” x5” Hex Bolts [12] for

central uprights.

7

e Connect Uprights to Crossmembers using
[12], 1” Flat Washers [141], 1” Lock Washers

1"x4-3/4" Hex Bolts [13], 1" x 5" Hex Bolts

[15]

e Refer to overview image to plan assembly

and ensure ample floor space is alloted.

STEP 3

e | ay down all parts on a non-abrasive sur-

face in the orientation shown below.

e | ower Rear Hardware will be installed in

6-B.

e Position the footplates of uprights approx-

Imately 55" apart.

e HAND-TIGHTEN ONLY. Do not use tools
throughout assembly unless specified.

e Note orientation of Swivel Trolleys and

Upright feet in relation to the ground.

A)

RH PANEL (3

LH PANEL (3-B)

OVERVIEW

0 ODODODIDIDDDDDODDDDDDDDDDDDDIDIDIDDDDDDD QDD
3, 3, 3 @

© \
O O 0D DD DD D D D D D D D D D D D D D D D D D D D D <D DD D DD D D
oo o e e e ere e eieeieieieieioieie e ieie o oieio e o

OOOOOOOOOOOQOQQQQQQ@@W D D
= Her——nel
P NP e PP e ) d 958000 B o,

o e e o e e ee oeeeeeeeeleieie’e’eieieee e’ e Jon o

= @

ksl

o )

> )

= i
ﬂ‘

o

©

°

©

)

=

©

°

2

2

[

[ cooo

C YO OO OO C SO S Se S S e e e e Y

L]
-]

~55"

i
© a }B—IW
<
=8
o-.
O_
O..
o-
I
]

OO OO OO OO OO0 OO0 O
) e e R N R R R R R R )

=
OO OSSOSO OO OSSO0 0 0 O
5 P22 22222 PP P D5 PP PP @D DD D DD D O D D D D D D

Q0g === |0]™
oooooo O Al e~

—— 9
Yo |
(

o

P YT - e | oY oY X oY o X oY Yy Ty ey oy sy oy sy oy sy oy sy o
T 2e2: 2522 = AP ePe PR @R D5 DD D02, 2.0 O D O O

page 16 of 50



RH PANEL (3-A)

OO OODODODODDDDDDDDRDDDDDRDDDDDDDD QDD
Pe e e e e e e eeee et e’ e e oo ee e

e One or two people should stabilize both

panels, ensuring panels don’t fall while
another person assembles the spanning

Crossmembers in STEP 5.

LH PANEL (3-B)

der of these instructions be completed by a

minimum of two people.
¢ One person stabilizes the first panel while

e For safety, we recommend the remain-
e Have two people stand one assembled
the other stands up the second panel.

IMPORTANT:
panel up first.

STEP 4
OVERVIEW

e e e o T

[ ROFERPE DD DD © @ D
O ONC OO G OO OO T eeereteTe e e e e N }
] Y,

|
D0, 03040,0,0,040,0,0:0,0.0.0 8.0 6.8 8 6 (D)o o) |

&

2 6 & 6 o & & & L i @ LYl & &8 & & & & © © & & ¢ & o ® N © B g B & =
Jlllge (PP, 0000y, Og O 050y Oy OO0 OO O 00000 0:0,0,0,0,0.0.0.0 0_§ i !
NS N Tu@mﬁuﬁmﬁwﬁm.@u@uGz@m@m@m@m@m@w@«@w@mQmQwQQOQoQuQ..QonQaQstQqQ 4

0OV D DD ODDDODDDDDDRRDDDDDDDDDD O D
oo e e e e eliefeoinieie e e foie oo Te oo Fe Yo

QO 0O 0D DD P R Y D D P €D QD P D P D

z
z

o]
omﬁyo g 0,0,0,0,0,0,6,0,0
m 0.0,0,0,00000,0,0 |0 o.e,.p.p_o,,pmo,.o.p_o:p__o. ,0,0,0,0,0,0,%
0

43"

2
i
-
=)

o |

@@@d@oﬁ
(=]
<
S
=1

L\—\. D\J_uaba@@DDDODOOOOOOOOODDDDDDDDDQQ&@

(DD, 0, 0 Og O, OO OOy ©4C O

o

S0)0:0

111111111111111 § 8 ] =

%O | @ | |PeCsOeCeO:0e040¢0,0.0.0,0,0.0.0.0,0.0 0 0 o2 o) |
|

ok
@@y @ @@, @, 0.0, 0,0 @ 2 2 2 O 2 & > SN0 O

/ @@@DDDDD#MDDDDDDDDDDDODDOOOOOOOOOO
= Hept e
OOED) _ =/

OO OO OO OOOOOROOOOOOOOOO © O O
) I R R R R

4-A

page 17 of 50




STEP 5

e Attach Top Crossmember [6] to middle e Attach Pull-up Bar [7] to front Uprights
Uprights using 1”7 x 4-3/4” Hex Bolt [13], 1" using 1” x4-3/4” Hex Bolts, 1” Flat Wash-
Flat Washers [14], 1” Lock Washers [15], ers, 1” Lock Washers, and 1” Hex Nuts.
and 1”7 Hex Nuts [16].

95-A

hoarrarrraa oo \/

‘&
A
5/0
5/9

/- \e\8X
\ ©°oorr222A% \9 veraraay

5/ 8
&/ 0
0

©/8

-
S
9

0

<o\ 8
\%@)\
<o\ 9
<\ 9
o\ 9
O
S
o7 R

PV VRV DDV © © &y

DL LV VRV VLV VvV V0V VvV 0V V<D< © © © \/

]
) Q
J 9
) 0
: ;
Q9 Q
% g v
o ¢ R
DETAIL o \
el NS %
e o\
\ S A\
SN
1 O )
21@ @ %
20
19 =Y
1o I
o | Al
17 S5\
16@ @ —= ¥
o ) 5 )
15
O % ”@ @
14
O % ’9@ @
13
O @ ”@ @
12
o “o ||
11
O @ ’6@ @
10
o =5 )
9
o gl
8
O @ ”@ @
7
o “o |}
é
o ) 5 )
5
o ) 20_ ||y

page 18 of 50



STEP 6 (BEGIN ADD-ON KIT ASSEMBLY)

e |f modifying existing RM rack with add-on
Kit, begin following assembly instructions.

e |[f modifying existing RM rack, start by
leaving 1” x 4-3/4” Hex Bolts in place,
remove all four lower Lock Washers and Hex
Nuts from rear Uprights as shown in 6-A.

Attach Low Row Crossmember [18] and
re-assemble the hardware.

e |f you assembled RM rack using these
instructions, use hardware pictured in 6-A
to attach Low Row Crossmember [18] to the

rear uprights.

0
(
0
/
/
/
/
\ve

: OTFo U1 o o
6A <%E@ eO go %ﬁg
%9 ®0 eo 0
Qe eg 0 eo
) ”
94’0 %0 %O %vg
® 0
6 o S oo o
940 Qg“’ Po eO 90
%,,0 © WO NP © 0
o ol B Y7 Yo
94‘0 Y .‘1'% Q ©
%"O 8"’0 N%% eg
ul
%o 0 o Q go
© 0 oW © 10
2 % 2.2
3P ©|% Q|7
® 0% 0| @
%0 %"O %(9
0 b © 0 o||¢ o
%0 © 0 @\
Q %O . N
Q 0 ~
Q Riro @\
Q ©ir0 ‘
® %0
%o
QQ
0| @
Y ~
%Q D |
8.
8.
O
x: I G 3 %
<Kl o [0 ¢ ¢ %
%9 e0 0 @0
%0 e0 ® @0
4 Yo 0 ®
ol o © ©
%0 QO»CD@ Q 90
efo (] 1'17%%®¢Q, @0
efg e0 o Q ©
® % v N 98
%0 %0 Q %0
R o © 1% | R g
%0 %0 N 90
R ho 4 19/g
90 eb Q
050 0% 0| & .
%0 %0 QQ S o
R sg %o Q EN
i v o pNES S
Q| %0 2y \@\
Q %0 ®®§§§ \\\@
\ 0 “ o
i @
©
Q
@&
Q
Y
Q
Y
Q

page 19 of 50



STEP 7 (ADD-ON KIT ONLY)

IMPORTANT:
e LOOSEN BUT DO NOT REMOVE ALL 1"
HARDWARE ON ENTIRE RACK.

Tools Required:
e 1-1/2” Wrench

¢ Remove Pull-up Bar and hardware from
front of rack and set parts aside.

e Remove additional 1” crossmember
hardware shown in 7-B so that the tops of
the front uprights are completely free to
MOoVe.

Note:

e The tops of the front uprights will need
ample slack to complete STEP 8. Continue
to loosen hardware on bottom of Front

(2

/o AJsooooooo0opoporroboorooorooooooor o

Q%Q)QQQ}Q}Q}Q}QQQQQQQQQQQQQQ@QQQ}Q}Q}Q@Q}Q}Q}Q\% ®
v ¥

VOV VDDV VLV VDDV LDV VDDV LDV DDV 2B @ \/\QQJQJQJQJQJQJQJQJQJQJQJQJQQQQ
/

\ \
s oo oovooooopooorororrbooD oo PP Yoo oorboroooo v L

oo \/

)
A

@2\ vovaraway,

N o

0
<
/0
/9
/9
/9
4
= ::#:Q:#:-‘J‘A’A’lf Z

0 C2LVLLLLLLLLDLLLLLLLLLLLLDLLLLLLLD222 T T \/

Uprights as needed.
Prg &>
5
7-A g
g
R
%:CD@

DD DD DDDDDDDDDDD AP

0

®

PL2DRD20L \/RDVDDLDRDRDRDDLDDRDE T

9

T T T T A AT T - =14

2D DDDDDDDDDD DDA \/\

7-B

\

& &

NN

DL L LV VL0 © & ©

7

9

2DDDD T @ D \ﬁ@@@@@@@@@@@@@@@@

(aY

©
DDDDD
X Z

CLDDDDDDDDDAD

9%
9
o\ 9

\

@ P 19O

page 20 of 50



STEP 8 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the e Assemble hardware removed in STEP 7.
handle triggers and slide LH Swivel Trolley
[20] down the front left Upright.

e Repeat this process to assemble RH
Swivel Trolley [19] on front right Upright.

e Slide down the Uprights and release
triggers when the viewing window is
showing the number 24 (refer to STEP 2-B).

8-A

&

3@@@@@@@@@@@@@@@ |

2530020 B TR ¥ o P ¥ B T B Bo 51
SO SIS S SIS O S S S-S O SX-®

Fo Fo Yo Po o oo Fo "o Fo o o Ealr(l A

b D DDDDDY

0

&

/ ARAS
SRR \ b ReBDDDY
©

0

o\ O
o\ 9
o\ 9
o\ 9
o\ 9
Q
o\ 0\
o7 R
D
QS

o
DDDDDDDDDDDDDDDDD22IYR) \/\

Q
&
0
9
‘©

.

page 21 of 50

DDDDDD DD DD

O
<O
=




STEP 9

Tools Required:
e 7/32" Allen Key, 9/16” Wrench

e Swivel Trolleys [19,20] need to be

calibrated for your specific rack.

o Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 9-A using /7/32” Allen Key until

looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 9-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

9-A

s
N RE
%%

0
¢

O &

7/32" Allen Key

Button Head
1 Screw

9-B

H DY P D)

XaY

9/16” Wrench

O )

VNP

7/32" Allen Key

Rear Roller

page 22 of 50



DETAIL

STEP 10

e For ease of assembly, pull the pop-pin
and remove Foot Catch [26] from Low Row
Foot Plate Assembly [27] as shown in detalil
view (right).

e Attach Foot Plate Assembly [27] and

Low Row Connector Plate [28] to Low Row
Crossmember [18] using indicated 5/8” and
1/2" hardware below.

10-A

=

-

=

=

oo oTTA S

A

OO

-

=

=

A

O CCORDHDID DD
S

&

O

= q

10-B

Jo ® @ 994

D VDVDVDVDVDVDVDDITTITD
D OIIIIIIIIIIIIII)

WAV

page 23 of 50



STEP 11

Tools Required:
e 1-1/2” Wrench

e Attach Weight Stack Shroud Brackets

[78] and Bottom Weight Stack Spacers [33]

to Rear Low Crossmem
x 5” Hex Bolts [60], 1”
Lock Washers [63], anc

e Fully tighten 1” vertical hardware in 11-A.

oers [5] by using 17
Flat Washers [62], 17
1”7 Hex Nuts [64].

e Secure Rear 3X3 Upright [17] to Low Row
Crossmember by attaching 5/8" x 4-1/2"
Hex Bolts [65], 5/8” Lock Washers [66], and
5/8" Hex Nuts [67].

Note:
e Ensure notches on Bottom Weight Stack
Spacers are oriented towards the back of

rack.

0//
%

A\ \@ T A\ 1;@
11-A| |? 02 © % ¢ 3
© 10 |0 [ © 0
@ © % ¢ % ®
R 0% v R
% %11 @ % Y
; 4 0 2 ; ©
? 80 A ? 4
® 40 Q w ®® © 0
Q ° 0 O [0 @ ® Qs
Ol 1) W00 P ® Y
© ° ;Q © JuQ © e
Q 0 % GRS R0
9 % %1;0 20 Q @’0
Q % A < S0
QS ? 0 N 60
U ? R %:Q
® © B
® 0/ ,
: 02 IS
19 @'g ®@
Q @1Q > )
Q@ @'Q
Q @‘Q
Q %‘Q
®
19
Q
Q
Q
Q

0/ ya
(

11-B

(‘-\:&\(

Y,

RLRRR

0
\

S

C e e QQQQQQQQQQQQQQQQQQQQQQ‘:‘\AW
\\\‘ Q=< Q5

QR RAR))

\?

</
R =
W ‘\%

"\
n
a

\ CRRORRLLLLLLRRANV VLYYV,

=4
Y ©

Q\0

7
¢
Y

~

@ po oo e @
ﬁé@@@@@@@@@@%e%'i
[N\

e
9

LAy
e
&
9
7\
\/

<O
A,

Q
Q
Q
Q\0
Q\0
‘\Q) 9
Q
\e\0

QLR
‘e

O
2 S

o\ 0 Q0 ULLLLLLLVYLRLRRVLRRIRLRLULWRIVRLRLULLVLLRLLYVLLRVLRRLLLLRXR © O L 7

)
f P \ @
CRROVIVYRLLRLIYVIVVLYLARVYVIVIIRLRRLRR Q222K )R)

page 24 of 50



STEP 12

e Place Weight Stack Bumpers [35] over
outer 1”7 holes on the Weight Stack Spacer
and insert Guide Rods [29] until they rest on
top of the Rear Low Crossmember.

Note:

e Allow guide rods to angle outward while
completing weight stack assembly on the
following steps.

12-A
9
2,
2 Q
)
g
9
8 E
9
9 |
9 >
|
@@@ 3
\%% ) ®®® °
g © © Q CD<1> D g
9 >o > 9
3| =250 4" o
e 9 ) g
9 9
9 9
9 9
9 9
9 9
9 9
| ] ]
V(3% ! § 9
i 9 9
9 9 9
9 9 9
9 9 9
g 9 9
g gl 9
g %' s> N g @
9 &7 9l ]
g =1 ) 9
9 I g 9
9 5\ _f 9 9
b} ) 9
g 9 g Q
9 9 9 9
6 9 @ ®
g 9 g o
: ; : L
) .
o g Ik
? 9 g il o
A g 0
Ik
@ 0|0 -
N
N
o9
N
Q g
9
DETAIL

OO OO ODA

/
|
o
e

Y O O ODDDDDDDC

page 25 of 50



‘20LB’ Weight Stack Stickers on

slide the Weight Stack Stem [30] down
the top plate of Weight Stack Stems are

the Guide Rods until resting on top of weight

stack.

’

bothing facing inward towards the middle of

e Once 28 weights are stacked on each
the rack.

e Ensure

side

e This step is best accomplished with two
Guide Rods [29], ensuring not to drop them.

or three people.
e One at a time, carefully stack all included

10LB Weight Stack Plates [31] down the

STEP 13

Note:

OO O g O P P P P2 P P P P P e Ve O Pe PP PO 0O O O O O O _O_O_O ==

] [ -] ™~ (-] L™ ] - " S ] - LS

R R e RN e e SRy e e N R Ru e R Y P TS T PN v Ya Yo Yo Yo YaFa Yo Fe-Fa-Fe We

— :; i TTT T =
I

> LT 11

=

1979999

11

[ ] @ | ] (-] “w - = o« 1/

o] (=) = I I T T T T T T T e I T T T I T I I T I I I e I R R R e e

- = R -] ™~ ® &  w N =

1 3 | &
| e
Il e 5

c aa g aalddaggaadgd

\Ilv | I - e

11111111

I P PP PP PP PP RRPRRPRRRPRRRPRRRERERPEPI I Q|

e OdAa) L L AP Pe e e 0V 0300002, 2,2, 2,0,0.20,0 0 QU [ O 7"\:@
J.HDA B—= "DH. = = & e @ ™~ ¢ s & 008 0200«
P P AT P P PP 300 |

13-B
T:

QUQUQVQUQUQUQUQUQUQVQMQvQMQUQMQUQMQMQMQMQMQMQMQMQ.Qﬁﬂ/@ vy

V4

/ / 1777 VYV S5/ 5/ avlay/ay ¢ @ \
I/ ) )] ) ) )TV 4

o o

VD™

D666 6 6 69 69 6V I O

CRRRRLRLRLIRS

0
)
Q
/0 =X
\ W ‘
DA O
A SIS SIS T (IS T 77 \\ t C
farfarfarfc sl \,\\ h N —
1) 2} o0 ¢n
\$/ S/ S
/© \ M_ .nlv
= =
Ll
o

page 26 of 50



STEP 14 e Attach Weight Stack Pulley Top Bumpers

e Slide Top Weight Stack Spacers [34] on [36] through center holes on Top Weight

top of guide rods with notches oriented to- ~ tack Spacers using 1/”2" X 4-1/2" Socket
wards the rear of rack. Head Screws [68], 1/2” Flat Washers [69],

* Position Guide Rods vertically. Slide in and 1/2 .Thm Nylock TUtS L70]. )
the Weight stack Shroud Brackets above * Fully tighten the 1/2" hardware and the 1
the Guide Rods. Attach components to Rear >houlder Bolts.

Top Crossmembers using 1” Shoulder Bolts  Note: | |
- Female and Male [58,59]. e Shroud Bracket [79] only included if

shroud kit was purchased.

14-A
X

> g
) O

: 3

J \
of e & (o f
3 u& g 52 50 o
O

SIS . el
% o 0 % - : @
% TR AR
X d N ~
z,% @ || 2 1‘@ @ @ g
N g ,:% 91 M I S Q
1) 1&
i > 0 0w 9 J !
N 3 — 0 Q1 W J 0 9
1& @ ? 0 @ a.@ @ @ ) Qb
2 5 ? \ 9| W J J O
W ? »Q 9} X J 9 O

Q — 0
‘@ N —] 0 Q 2 N @ J p\.

&

-

-

oo S

-

Q‘h

-

oS

=

SYUALARA R AR AR AR IR AR AR AR IR AR AN AN AN IR A H A H A Y Y I Y Y aY

POOODDDO OO [\

page 27 of 50



//,W(’hvllhr(ll 00000000000000 S e eSS SoSSSSSSS S i’l 0 A
Id 000060606060600606006000060060600000000000000da00 D

AN S

S APY AN a/

=]

lllll
I T I T e I

Ty

@d-,i.
/a/ﬂ‘w. SISISISSISSTSIISIST

]
/‘\ 0, ,,‘,,,,‘ SEEEEEEESEEEEE:
@)
@..u
oA
o

9\ @st
S S e e s e s e o oS o e e eSS SSSS S S S

)

2

,,
(020 L L Y Y Y Y

[ & 0/

N

\1‘ SN
Y RN
s

o @ @.VWA@MWW«WJ@ SSSSSSSSSN

7

X 5" Hex Bolts [60]

1” Lock Washers [63], and 1”7 Hex Nuts [64]

A.

e Bolt Lat Pulldown Pulley Bracket [25],
and Top Center Crossmember [21] to Top

Crossmember using 1”
as shown in 15

STEP 15

DO D @u@u@u@u@u@u/ﬁ@

ASSEMBLED VIEW

o A At Dt At

page 28 of 50



/
/ /
0
R e e e e e L XX sm@a
/ , /o A\ D
/
/
/
/ \

s

Ny
ggggggggggggggg SRR L

5 © D 5
v, D
s
A B TR NN EEEEE LT LY/ AR
A &R/

NI s

- RH
x 5" Hex Bolts,

1”7 x 3/8” Pulley Bracket Spacers, 1” Lock

Washers, and 1”7 Hex Nuts.

Crossmembers are placed inside of slot of

LH and Top Rear Side Pulley Assembly - LH
In position shown using 1”7 x 5” Hex Bolts,
1”7 x 3/8” Pulley Bracket Spacers, 1”7 Lock
the Rear Upright as shown in DETAIL.

e Attach Top Rear Angle Crossmember -
Washers, and 1”7 Hex Nuts.

e Attach Top Rear Angle Crossmember
and Top Rear Side Pulley Assembly - RH
e Ensure rear plates of Top Rear Angle

In position shown using 1”

STEP 16

16-A

o A A A

%

=’

page 29 of 50



STEP 17

e Secure 4.5” Pulley [48] and 3/4" x 1” e Bolt Connector Plates [24] to Top Center
Cable Retainer [49] inside Rear 3X3 Up- Crossmember [21] and Rear 3X3 Upright
right using 3 /8" x 3-1/2" Button Head using 5/8”" x 4-1/2” Hex Bolts [65], 5/8”

Screws [74] and 3/8” Thin Nylock Nuts [75] Lock Washers [66], and 5/8” Hex Nuts [67].
through the indicated holes.

17-A

S2

—
@" s,
> 5

2 DDD D © B \/

page 30 of 50



IS
£% %% % %% %9%%%% %% %% ,/_ O
R N

24”
/

‘3"
(@]

1111111 S ,"

W%fw/
&% /‘ﬂﬂﬂw %%%%%% @WﬁW@ %%%%%%%%%%%%%%%%%%i,‘|\\

NI (..,,- s

w =L\
2

%@@@@@@w@ S =

W@@@@@& /

\

@

24”7 30” 4

/

o

30” 4
\

\/ @%@&@&@.«@E&@E@&@u\ /%999 9%9,9,9.9,9.9
WO ——
(=

''143"” Front Top Crossmember is shown.
The Top Front Side Pulley Assembly holes

1”7 x 3/8” Pulley Bracket Spacers [61], 1”
Flat Washers [62], 1” Lock Washers [63],

and 1”7 Hex Nuts [64] as shown.
utilized will depend on length of your Front

Crossmembers. Use the diagram below to

determine which holes to use.

Note:
holes on your Front Top Crossmembers [2]

Crossmembers using 1”7 x 5” Hex Bolts [60],
regardless of crossmember length.

e Bolt Top Front Side Pulley Assembly
- RH [41] and -LH [42} to the Front Top
e Bolt hardware through the 4th and 6th

STEP 18

18-A

page 31 of 50



9

A T AEEN

q g * % S
4\4” AN
0 \ P
6 N\
,.\/, ,,,/90%
& .(\\

VN
W

N

@
0 \g
\

g I
A\eN\ES! 7
N\ /4
\Y4

666666666666666666666666666666666666666

0000009000000 00000 0 80 O O O 2 T AN
o et Bt R Rt Rt St Bt Rt ot . Bt Rt Bt Rt o Rt B B Rt e BB MM S’ v Sy R

\
LA\ \
O\ adddddddddddddddddddAddAAd A A
(2% LLLLRLIRR N D)
=2 < N\\B

=N

I
3

STEP 19

]

~ - C
> O m = O S
o _ 9= & _0 28
5 o= —9 wow €9 o S <
nE=mY9 o = OS5 0o Nt S
A.nOXSkn_Hb D AN . C += D - ©
ot oB8Ss eELo 0 <@ .0
S5 2= ©= 5 v c£ 8 Q5 m
A S0 o_c E=g+ < c O 9
XSkS wn 5 O ._I.nsr
2o 0dm 29 g2c VNS 8¢
2 ws:, g 28283 SHEGS
cC—=S 0T @O =m O O c-. 0 = ¢
OT Vp—— O P Q¢ ._m_l_m =
L 50N ) OJOCc="7¢" = - o
L — = € € Qv v
EO0=p=Z oL EOD =0 S un-x
© O X LW £ O ©
5 —-E+ O o~ 8O TR
mM gL mES SO c - 0 c'y
._L4m/an 4OUC.T. — O -
M[SDDW_I_ M pn+~ <= ==+ =09
T @ —= S O eomnod
m X = T o © O = m m =
@ © @) @ 7]
0 <= = - L O o O O - c
o Ol © oeFClL O Z2 e CLL o .=

/ /K \
m@@@@@@@@@@@@@@@@@@@@@vg DD /o

Shvaaaaaaaaccacaagaasy oGy,

....

Y ] S ___» &N =

30" RACK DEPTH DETAIL

19-A

:

page 32 of 50



EEE YY) %93833935392
le//o
S
..«‘. l(~ a.p @ NON\AN Qr! FA\VA 4»1 Q) Qr!z! Q) Qr rQ Q) Qr! FA\VA 4»1 Q) Qr!z! QA
\\ﬂ#&.&.&&.&.&q&b@ Q/QQQQQQQQQ / 2\ @w/

6 2 B
Y = D)
0 A( >
A <

\ .¢\\ 6 &u
\ Q » 6 =
ﬂ ® N 0‘ ‘»—l — ,®® \ﬁﬂ‘w _
/./m d .,,zJ 5 .,/v ] A R /
J) =N \{
= e 0 -
e NE AR XA
N T DDDA \ \ oo @.688 AV.O\)/t//v8688888686@88@68@68@0 Ny//%df/
, o & & N & & N &

N/ IS SO
A\. \ QQQQQ%\ @Wﬁaw QQQQQQQQQQQQQQQQQQ\ \

— ﬁ//\

AN S S T T T L LT T T TR

&&&&&&&&&&QQQQQ%&Q&@QQQ%QQQQQQ

e d

,, 5 A A\s e

////\ %% 6668) .%%GQSGG@GGG@GGGGGSGG@GO990
~ \»\)_.\,\u“»\)«\ 00Q06\~ ~VQQ&&@&@&&.&&QQQQQQOQG%\! (%)

£ op
)
A &/
)\ ~—

o

3B
S

4

RN AR R RN X=X=X-

S

'&'4’ and ‘5’&’6’ on 24”

Rear Low Crossmembers [5] with the bolt

e Bolt Bottom Rear Side Pulley Assembly -

RH [45] and -LH [46] to the 24" Rear Low
e Bolt hardware through the holes between

1”7 x 3/8” Pulley Bracket Spacers [61], 1”
Flat Washers [62], 1” Lock Washers [63],

and 1” Hex Nuts [64] as shown.

Note:
heads oriented inside of rack as shown.

Crossmembers using 1”7 x 5” Hex Bolts [60],

STEP 20
number cutouts ‘3

20-A

page 33 of 50




STEP 21

e Unwind Trolley Cable (Blue Tag) [50] to e Continuing down towards the Weight

remove twists/kinks. Stack, feed cable around the large 6” Pulley
e Starting on the Right Side of the rack, located on top of the Weight Stack Stem.
screw bolt ends of Trolley Cables [50]into  Tip: a flathead screwdriver may be used to
stop block on back of RH Trolleys [19]. help guide cable through turn 16.

e [oosen the hex nut if needed to ensure Note:
approximately 1/2” of threads are showing e Arrow directions and numbers on
between the bolt head and nut. parts shown in 21-D do not correspond to

e Feed cable up to the Top Front Side numbering sequence. (Will be represented
Pulley Assembly - RH, feeding aroundthe =~ by 16and 17).

pulley shown in 21-B and then immediately

towards the back of the rack.

e Feed cable up to the Top Rear Side Pulley
Assembly - RH, feeding around the pulley
shown in 21-C and then immediately to-
wards the bottom of the rack.

S aE e = e S G = IX
DDDDDE

S

\\
\ Q)
-‘.':\
- A\
< [y v
\ A~ Sa
N -
Q) \)
M
S ~
AN
\V
Q
\
)

S =4

CeR QTGRSR R R R R RS R o R o R R 4 [ @@@@

N
[

page 34 of 50



STEP 22

e Continue feeding around the first pulley

on Top Rear Angle Crossmember - RH .

following the arrow indicator (6,7) directions 5; , |

towards the back of the rack. o Sy ,
e Feed cable around the next angled pulley S \
at the back of the Top Rear Angle Cross ) —— @
member - RH and downward. & :

e Hold the Peanut Pulley [47] in the air,
ensuring the arrow stickers correspond to
diagram 22-B.

e Feed the cable down and around the
upper pulley of Peanut Pulley and then
back up towards the Top Rear Angle
Crossmember - RH [22].

\VA
e e e e e e = s P ) RS S e e e =
Ve TS TS SSSHIAD/EINST W = -
/’/\'@_\%\@ /éay Yy S/ h_ A ‘i\’ /j//
—=229 X\ A, . — - ) oL/

0
< %;S? /a

A
O\ /e eecececegegedddegeSs

OO O ODDDDDDDDD DD DD D HFVP

&>

0 &

/8% \ — —
\
\\\\ 2O DT I I IIIIIIIIIIIIIIIIIIIOIIIIIDIDEO OB -

oY

Yy,
0

° ” & A,@0@@@@@@@@@@@@@@@@@@@@@@@@@@@@@@i‘ﬂi’)/’gﬁ')

= % = s ® = % % ® 3 3 3 S 5 5 = 5 % -

Dl

NML_SZ

~r

"
ﬁ\“

22-B il

Z
0
0
sofatay
Sy

QU 7
. gwé% \' Q

page 35 of 50




&
17/
/ 0@@@%@@@@@@@@@@@@@@@@®wwwwwwgw@

\/ 000 CorcrrrrrorrrrrrrrrrrrrrrrrrrrreoS20 8 d \

e From the Peanut Pulley, continue to feed

the cable up and around the rear pulley in
e Continue towards the outside of the rack
and feed cable around the angled pulley
shown in 23-B and down towards the
Bottom Rear Side Pulley Assembly - RH

the Top Rear Angle Crossmember - RH [22]
[45].

following arrows 12 and 13.

23-Bf

STEP 23

23-A

page 36 of 50



7 3)
,/‘\».%(u,., _

®,,,,”,,7 2
0\ (N ..
\” 2 \\WANA
6N\~
v W

W\
=T
==X 0

> X
— S
S L G G T O OO OO T O TT I P

19

7 ONK

\

e
5

o

et

= W
p9

S5

C T

O

hR

+—

ro)

c

S

1

o

e Note: Skip from arrow 15 to arrow 18 and

continue on.
e Feed the Ball End of Trolley Cable [50]

around the pulley on Bottom Rear Pulley
Assembly (arrows 18 & 19) and continue

towards the front of rack.
e Continue around the Bottom Front Side

Pulley Assembly

through the Swivel Trolley

STEP 24

24-A

page 37 of 50



STEP 25

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Completely disassemble the loose Clevis
included with cable by unscrewing set
screws and Split Threaded Insert, and
remove blue tag on end of cable.

e Slide parts over the ball on cable as
shown on 25-B.

¢ Insert Grommet into non-threaded side of
Split Threaded Insert and screw Clevis End
on threaded side using 5/8” Wrench.

e Slide Plastic Stop forward and align outer
holes with threaded holes on Clevis End

and re-insert Set Screws. Fully tighten Set
Screws.

25-A

Assembled
Clevis

Plastic Stop

Grommet

: g Clevis End

Split Threaded

Insert
%@
Set Screw

25-B

25-C

page 38 of 50



STEP 26

Tools Required:
e 3/32" Allen Key, and 5/8” Wrench

e Follow STEPS 2125 again to assemble the
remaining Trolley Cable (blue tag) on the

Left Hand side of rack.

26-A

o

(£

=

()

OO O O ® { E

SE S S SISO

Y

=Y

- =

=

o oo oo

- @ﬁ»ﬁ/

(PN % @@C@@C_@@C@@C@@@@@@@@@@@@@@@@@@@@@@@@@

roo o oo oogooc oo a

- = =

-

- ==

-

oo

D\

&)

R

TOOPDDDDIODDIDG Y g pODDDDN L\

> ‘~\;:::::31:t“

aYagagaSaPaPaZa LS Y RA LA LYY

0/

Y
7,
AV,

/é 2SS U S Y S YA LS A S A LS TS A LS TS A LS LS A LS XS IS oL S 970

2

0

FS S

) OO ODDDD DD DD D DD D D D €D D €D D €D €D o]
= O ‘ ’j_"//“‘:;:;j:\

0

>

-

-

SASKSK Xy

Q‘a

-

SRS <)

page 39 of 50



/
/ /
0
R e e e e e L XX sm@a
/ , /o A\ D
/
/
/
/ \

s

Ny
ggggggggggggggg SRR L

5 © D 5
v, D
s
A B TR NN EEEEE LT LY/ AR
A &R/

NI s

- RH
x 5" Hex Bolts,

1”7 x 3/8” Pulley Bracket Spacers, 1” Lock

Washers, and 1”7 Hex Nuts.

Crossmembers are placed inside of slot of

LH and Top Rear Side Pulley Assembly - LH
In position shown using 1”7 x 5” Hex Bolts,
1”7 x 3/8” Pulley Bracket Spacers, 1”7 Lock
the Rear Upright as shown in DETAIL.

e Attach Top Rear Angle Crossmember -
Washers, and 1”7 Hex Nuts.

e Attach Top Rear Angle Crossmember
and Top Rear Side Pulley Assembly - RH
e Ensure rear plates of Top Rear Angle

In position shown using 1”

STEP 16

16-A

o A A A

%

=’

page 29 of 50



o T - e .
o 6 && / \\\@
%@ @ @ © JJNA\II‘\M\V .ww..\"u.
2
= —d/

A £3

D
DO

- Q
§®
S c > ) o
+— )] - =
O = c = . O 9
c c O > O — U ©
+ o0 9D « cr— O
C._Lb - = o N «—
T °3 = 3s& &N °
S 2 -2 03x7
= 09 Q E c c = C
O O Ll
> mo © Qoo ¥
C 4= = = c & =
O o — S S
— O O O o0 @
~ — C = 00T > 9 m
o o D © - —
&”m Iln] hen )
> ST 335 gl = O
llmp-n pPr4 ums
O D QO Q+~ ©— © Q- b
c o3 FZoey 200
< 8% 98 8& 8z
L, 82 8T 5L o3
&%av.,a.meun. O E
0733\MRWF%aFWS _
_m e~ e o0 o wn 00
o o0 OO o &= e 0L T e 1 ®© N

STEP 28

page 41 of 50



STEP 29

Tools Required:
o //32" Allen Key

* Remove eight 3/8” Button Head Screws
located on the rear of the Front Side Pulley Je

2

T oo 5055555555555

DX

D N o=

/N © Y =
ISR = —— s
SN = C =

L
=
f“
/g
/g
/g
/g
o/a
Va°)

:l
N

LZL2T LSS ST 2L

tween the Front and Rear Top Side Pulley

Assemblies and the front of the Rear Side v : 2 8 .
Pulley Assemblies. = ; ;

] é%i@”r '|<%f? g\
 Fasten the Top Cable Cover Rails [37] be- 3 Ty

W @@

Assemblies by aligning holes and reinstall-

‘\_'-__AN‘EV.
L5
S

N
R

=8/9

o aabbavbbccbe;“%"""’ y
ARz 22222TRD\ R 22222 HYR) \ /

0 Q%%QQQ@QQ@Q@QQQQJQ@Q@Q@QQ@QQQ/QQQQQQQ%Q% \/
7

wooovooo ooV
Q%%QQQQQQQQQQQQQQQQQQQQQ@R@EQ

@)
o
0
»
/
/
/
/

e | I [Note the orientation of the Rogue logos
In relation to the rack. Ensure the cable
opening is facing upward on the Top Cable
Covers and downward on the Low Covers.

ing the 3/8” Button Head Screws. iy 7 % :

e Repeat this process on the bottom of your il .
rack to install the Low Cable Cover Rails ~ | I
[38] ﬁg ¢ /’ /

QSN
NS

2.
\.\

0 =& W L2 =2 - - -1
N N oD

29-A

L

DD DDRDDDDDDRDDDDDDDD 2T \/

)
fo’o

29-B

SNSSSSSSSSNSNS,

\\ C © VLD DD DD
\ \\QbQ)QbéaibibibébibibCbibibibibibibi

page 42 of 50



STEP 30

Tools Required:

e 1-1/2”7 Wrench, 1/8” Allen Key

e |[f modifying existing rack with add-on Kit,
skip to 30-B.

e Place Key Washer over the Key Nut on the
Plate Storage Post shown in Detail view.

e Assemble Plate Storage Pins [8] on rear
Monster Uprights at desired hole heights.

e Slide Plate Storage Spacers [53] all the
way down Plate Storage Pins with the set

e

e

A\ A\ \ A\
A\

o

e

vt

‘D‘&

7

&

O OOPTIOIIIIDDITHIID PP DD ID DD DDITDDDD OO O [\
e e e e e R R e T S R R K T

D Q
aaaa
....

®®®®
) Q ®

@
@ 0
@~ 8 11 Y%

0
GO e
QQQQ
Q

AL el
®®®
Q 2

R )

5/
OO O DDD DD DD D DD D DD DD PP DD ev o) D

I - - -
SSK “\X".Gbccc
vy 0
=R B
(29555, 10
5/

O® O O

screws oriented on the bottom of Spacers - >
as shown in 30-C. -
e Fully tighten set screws using 1/8” Allen g
Key. .
30-A L] ¥
AL
17
% 0
46
P Y,
L
P Y,
14
0 % | By
4%
R
4%
o Y,
= i
P Y
0
ORBLI )
9 7~
o Y
30-B ,,Z" 30-C 4’6) 0,
o e 2
| 4
eal| Mo O
0
| s
© ) oo Q
0
% ‘0 0 Q
\\% :g 156) /Q/
)\} :Q ﬂ@ =% Set Screw
\ 42 11@
= o D
6
6 @
A

=Y

E)

page 43 of 50




STEP 31

Tools Required: e |f cables are too tight or loose, adjust

o Al accordingly by loosening or tightening the
e Tighten ALL loose hardware on the entire  10wer 1/2” Jam Nuts on back side of the
rack. Trolleys [19,201.

e Starting with no weight selected on the
Weight Stack, check cables by pulling on

each clevis.
31-A
@G 9
= — 0 0
@GDCD
(@)
0 ROGEUEe 9
> o h@ 0
Co)
CD@CDQ;QQ QQ.Q ;350@@ hg 9 @@
= 6 w% 2o a 50 >
o® 0 g 60 o 0
o) V) s S |© Q 2P o
o< & A A Q R Q o 072 )
o ol 09 NEIR 2% 1 3
0 ke g N9 Q Oz 3
" 9 N W g @2 y
2 9 N NP ol
2‘3 9 <\ Q Pl v}
N0 ‘“Q 9 % ) o 2 @ 9 ©
Q 9 @ £S5 o}
Q¢ w9 |/ Q ¢ )
h@ 9 1& 9 @® /ﬁ/ Q‘Q 3 9 /8\
:Q J W 9 /&sé V) g :Q 9 i
Jo7 I AN
U 4 - D »
4% 0 g 0 ¢ 9 %
) V2, 'g 9 AV} g g
R \ N
9 @y Eg %@) hg g g
: 31 ST - 5
5} o) 0
g hg 9 p ) /o W g J y \D\ (
9 09 8 RS 9
9 o 0 N J 9
3, N 9
9 95@ 9
] AN 9
|
J 7D )7 § o &
0 D% 9 § Q|
@l N
] Py 8 ; 45 LS
9 o2 9 + J 9 § || © @
9 9t g 9 TN 9
®® On ‘ r 9 \
5} - O W SN ) )l o
b} -~ 9 @o&o o g 9 & o /’ ‘
D . $ -,‘Q ” .-l ( h o
S0 ol 104! =~
\ o K 9 o[ Z7Z
0 AE y 9 UEd |4
@ AN Y
NE 0 g
7 il =
5} -
5}
5}
5}
5}
)5
,// Z

page 44 of 50



STEP 32

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [56] to
[52] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plate. e Attach Lat Bar [54]to Lat Pull down
e Attach key ring on Selector Pin Lanyard clevis attachment point.

[32] to front hole on pulley plate of the

_ e Re-insert the Footplate [26] into Low
Weight Stack Stem [30].

Row Footplate Assembly [27] and attach
Standard Grip Triangle [55] to cleuvis.

32-A | |§§qu )”)!' ‘ 32-B
o
Q
Q 2440 iz
Q
O
0
QO
0
QO
QO
0
O e
0
Q T70LE;
0 [E0E
190,
= A
21085 = :
T 3
40T A
BEIN
1305, . \
ﬂ \
A EE0E _ : \
EO0 ﬂ }
I B0 \ -. 3B ] ﬂ -

<L <o o0

S
A

OO0 O%

o XXX X"

page 45 of 50



STEP 33 (SHROUD ASSEMBLY)

e Align Rear Shroud - RH [77] and Rear
Shroud - LH [78] with corresponding holes
on Rear 3X3 Upright [17] and bolt Shrouds
to Upright using 5/8” x 4-1/4” Hex Bolts
[871, 5/8” Lock Washers [88] and 5/8” Hex
Nuts [89].

e Align top and bottom 1/4” holes on
Shrouds and bolt together using 1/4” x 5/8”
Button Head Screws [90].

) )
Q”Z& Co
QQ
Q

&//a
OO ODOD DD DD D DD DD DI DD DD DD P DD ODDDIDIDD OO D [
ARpoeocsoosoooddddedlddsaSd N

Q
QQ O3
QQ )
N
Q

3| P
Vo
0 d 5
0 VA\
e 6"
[») | Q ,.‘
L ® ©
=4 8l &
S A
| 5
. A
e 4
{0 :
% 2SN > '0
N B
: g@“ W (e
© j ) ’
% %a@ : ﬂg
r‘ ? %&% o 7 o @/@
ﬂg I o
%) ///ﬁ 3 Uy Q 10
) il iz : ;
ﬂo ; YA
| g : £
ﬂo : 10 40
: b ©
’Q i ol
BN
I ® o .
Sl | S ool L1 |
) "Q Q Z % % '0
Pl Q p % ;
Q[ : ‘ -
1Q .
% : ]
° N 1ol
2 L
i Q|
{ & !
\ Lot I
‘&? Ny >
Z) £ \ ®® -
>
. ‘ .

o\ 0

A\
P

€O O €O eSHA

|

\J S\ o / a
® 3\.'\'a\\\’\F/il..,- 1l
//’—’\"‘/‘]I'!Il(lﬂ"'\'/////// “
7S (-

O

AN\

PPN DDDDD OO O [\
FS

N AR A AR A R R A AR AR R LA R AR A A A A A A A A D) e\,

33-B

\Vy
&

page 46 of 50



a7
m V@W/ WA

A\ A\

AN A , R N R R K S N A,
I = = T, P EEEEEEEEEEEEOEEEEOSSD @@ VAN
Y6 /s R\ 70 )e/ (YA . o < y i T \ \
RN == e
\ o% w..”w ﬂoﬂoomv“v»lww K”\,o ) omo sa O%\MNO RN .ﬁ%&@%b YRR .Q\M/&o R o\w A\ ﬁ \w&w |///////////////////////////‘\- / Y, @ @ &//
: i/ = AN
=< \ \ 6
Sy 6 g
===//7777177771777777777777 77771, ;

STEP 34 (SHROUD ASSEMBLY)

e Attach Weight Stack Rear Shroud - RH

©
@ @%b D 6
6/ g7 0

) ad 0

page 47 of 50

X 4-3/4”

YAVE=V4

< =t
VAL
,/%

J
B/ \;’|’/
S N N\ = @ \
L& G X, ﬂ@\\@m@ v
PR RRIRIRRROOIOI D222 2 A @ww \

\/ (/
Z

Washers [85] and 1”7 Hex Nuts [86] through
window cutouts on shrouds and secure

[81] on rear uprights by placing 1” Lock
using 1” Flat Washers [84] and 1”

[80] and Weight Stack Rear Shroud - LH

_I-_ \ \ \ \

™M oo x g s fovyo s donfonFonFond v o FonForForFor JonFonFovFov fovdardavdav o dasd e de Mo R NN

B ll/c\ // ,// / @ % / // //
%2, \ /o \

= \Q 0/ o \Q
0 & @@ Y &S
> .Y

Q

L




STEP 35 (SHROUD ASSEMBLY)

Tools Required:

e 1-1/2” Wrench, 5/32” Allen Key, 7/16"

Wrench

e Attach Weight Stack Nameplate Shrouds
[82] to Weight Stack Shroud Brackets [79]
using 1/4” x 5/8” Button Head Screws [90].

e Fully tighten all Shroud Kit hardware.

35-A
L
§ ; <
; :;'"
z %
; 9
> :
0 9 9
- |
Ty 9 :
7 ; :
Qé ; % d/r\\,/\
1y, ;
]
ai)/ ]
Z
-
) g
& 0
0
g
Ll
35-B 35-C

o) o] o] 0] o] e]e)e]e]e]e

page 48 of 50



INCLUDED MONSTER STRIP AND MONSTER HALF STRIPS

e *Hardware and tools not included for in-
stalling Monster Strip and Half Strips [76].

e (4X) 3/8" x2-1/2” Wood Lag Screws and
(4X) 3/8” Flat Washers (not included) are
recommended if mounting Strip to wall or
wood stud.

e 15/64” Diameter drill bit recommended if
using 3/8” Lag Screws.

¢ |dentify stud in wall and mark desired
height of top hole. Drill pilot hole in marked
location.

e Put thread-side of screw through washer
then screw through top hole at the back of
the Strip into wall until wood but do not fully
tighten.

e |etstrip hang and ensure it i1s square
using a level then mark locations of the 3
remaining holes.

e Hold strip to the side as shown in 32-B
and drill pilot holes in the 3 marked
locations.

e Put thread side of screw through the
washer then screw through bottom 3/8”
hole in back of Strip into the wall loosely.

e Screw in the remaining two Lag Screws
and fully tighten all screws.

e |f attempting to secure Strip to concrete
or other material, the buyer is responsible
for using correct hardware.

e |tisthe buyer’s responsibility to install
strip in a location and with hardware
capable of supporting the aggregate weight
of strip, all gear mounted or stored, and any
person using it.

e |fyou are not confident in your
mechanical skills, please seek the help of a
professional to perform the installation.

Qty: 4x

3/8” Flat Washer

3/8"x2-1/2" Lag
Screw

36-A

Wall Stud g

&

;

>
o
/oo oo @/@@7@%@/@@ oo oo [
LD DDRDDDDDDD DD DD D\

<

36-B

36-C

3

Do 0 o0 oROEIES OO © 0 o\

Q@@@@@@@@@@@%@@@@@\

page 49 of 50



CABLE MAINTENANCE

Over time, the cables within the system may experience some normal inelastic stretching.
Follow the below instructions to re-tighten the cables.

STEP 1

Tools Required:
e Multi Tool

e Tighten both Trolley Cable bolt heads up
towards the stop blocks on Swivel Trolleys.

e |f cable system is tight, no further
calibration is needed. If cables still have
slack, proceed to STEP 2.

STEP 2

Tools Required:
e Multi Tool, 7/32” Allen Key

¢ Remove the Rear Center Shrouds.

¢ Remove Cable Retainers and hardware
shown in 38-A on Rear Pulley Assembly and
move Pulley up by one hole.

e Re-adjust the height of the Trolley Cable
Bolts to calibrate the cable tightness.

e |fslack persists, continue moving
Retainers and Pulley up by one hole and
testing until cables are taught but not
pulling up the weight stacks.

Note:

e |finstalling pulley on the uppermost hole
of Rear Pulley Assembly, the lower Cable
Retainers are not needed.

38-A

38-B

page 50 of 50







fire

SCAN FOR
INSTRUCTIONS

IRON GAME
PROGRAMMING






